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Report Mumber, NGC 7010070

Test Method:

Specimen Description:

Specimen sbe:

Conditioning:

Test Results:

This test method 15 i accordance with American Society for Testing and Materials Standard
Test Method for Laboratory Measurement of Sound Transmission Thiough Fleor-Ceiling
Assemblics Using the Tapping Machine - Designation: E 492 — 09/ E 989 - 89.

The uncertainty limits of each tapping machine location met the precision requirements of
section A L4 of ARTM E 29205,

& inch (203mm) Concrete Slab Owverlaid with secording to client, Quarry Hle and montar on
12mm Impacia-Regupol PROBASE underlayment.

The tesi specimen was a Aoor-ceiling assembly consisting of the following:

= 152mm x 152mm % 12.7mm (6 in. % & in. x ' in.) unglazed clay quarry tile 27.3 kp/m*
(5.6 PSF) installed using lates-modified Thin-set mortar and latex-modified sanded grout
mixmures 4.9 kg/m® (1.0 PSF)

- 1 layerof 12.2mm {0481 in.) 12mm Impacta-Regupol PROBASE underlayment. Sample

weight was found 1o be 8.9 kg/m” {1.82 PSF).
- & Inch (203mm) thick reinforced concrete slab 488.2 kgim® (100 PSF).

The overall weight of the test assembly iz 5293 kg/m’ (108.4 PSIF).

The perimeter of U concrete slob was sealed with mbber gasketing and a sand filled wough,
The test assembly is structurally isolated from the receiving room,

3658mm % 487Tmm (12 1t x 16 fL.)

Concrete slab cured for a minimom of 28 days.
Maortar and grout cured Tor a minimum of 7 days,

The results of the tests are given on pages 3 and 4.

The resulis repored above spply 1o specilic spmples submitted for measurement,

Mo responsibility is assumed for performance of any other specimen,

This report may not be reproduced except in full, without the wrilten approval of the laboratory.

The laboratory's accreditation or any of it's test reports in no wiy constitutes or implies product certification, approval,
or endorsement by NYLAP or any agency of the 115, Governmient,
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| Normalized impact sound pressure level
Test: ASTM E 492 - 08 ASTM E 588 - 5 "
Page 3of 4
Test Report: NECETH0070 Date; BMA2010
{Specimen Size [m?] 17.8
Source room Receiving room
Volume [m® &3
Em Temp ["C]: 24.5 Rm Temp ["C] 23.5
Humidily [%]: 60 Humidity [%]: 47
Impact Insulation Class IC [dB]: 53
Sumn of Unfavorable Devialions [dB] 9
e, Unfauorable Davsation [dB]: g at 160 Hz -
Frequancy L L2 d Corr. Dy, Al
[dB] [d8] [dB/s] | [dB] [d48]
100 GO 803 15.8 -5.3 1 2.28
125 B1 663 18.8 -5.3 2 268
160 BY Va6 16.0 56 B 1.38
200 G o4 16.8 5.4 & 0.84
250 B0 £5.1 20.4 5.1 1 061
315 51 G54 20.8 -4 4 2 0.53
400 a8 E2.8 227 -38 1 029
500 55 592 25.4 4.2 0.36
G530 54 558 2V2 -2.8 .15
BO0 51 541 200 =3.1 .16
1000 45 511 288 =3.1 0.20
1250 43 45.8 1.0 2.8 D.25
1800 40 427 1.5 27 018
210 34 41.8 34.0 2.8 0.18
2500 35 AT e 36,4 o] 016
3150 34 L 40.3 -1.3 0.16
4000 3 3B 46.1 1.5 017
S ar 27.3 al1.6 0.3 027
L, = MNomalized Sound Pressure Level, dB
L2 = Receiving Room Level, dB
d = Decay Time, dBfsecond
AL, = Uncertainty for 95% Confidence Level

The results reported above apply 1o specific samples submitted for measurement

Mo responsibility is gssumed for performance of any other specimen,

This report may not be reproduced except in full, without the written epproval of the taboratory.

e laboratory's accreditation or any of i's st reposts in no way constitutes or implies product certification, approwval,
or ehdorsement by MVLAP or any apency of the LLE, Government.
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Normalized impact sound pressure level
Test ASTM E 452 - 08/ ASTM E 369 - 06 __
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Test Report: NGCTO10070
Test Date:  BAA/2010
Specimen Size [m7: 17.8
[Impact Insulation Class IIC [dB]: 53 |
Freaoan i
| [Hz] [d8] 100 -
100 B0 o0 | |
125 81
160 GB7 B —
200 B85 0
250 &0
315 651 E o
400 54 T &0
500 56 S T —
B30 5 . | =
800 51 E=
1000 48 20
1250 43 10
1600 A '
2500 a5 = 2 & 2 a8 = § 2 8
3150 34 Fraquancy (Hz)
4000 ao ; :
5000 27 | ——Ln =i Comour |
* Due bo high insulating
value of specimen, background
lavels lmit results at these L, = Momalized Sound Pressure Lavel, dB
frequencies,

The results reported above apply to specific samples submitted for measurement,

Mo responsibility s assumed for performance of sy other specimen,

This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratorys scereditation or any of it's test reports in no way constitutes or implies product certification, approval,
or endoremient by NVLAP or asy agency of the LLE, Govemmenl
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